
INST700

www.gillathletics.com

Page 1 of 1
INST700

7/29/2015

All rights reserved.

800-637-3090

Copyright 2015 by Gill Athletics.

700 ESSENTIAL HIGH JUMP STANDARD INSTRUCTIONS

Center the upright over the base, then fasten it
to the base using the included M8-1.25 x 250mm 
bolts, M8 washers, and M8-1.25 nuts.

Replacement Parts

P7001
Replacement Wheel Kit

M2861
Replacement Knob

P7002
Replacement Hardware Kit*
PART # DESCRIPTON QTY

HDWE012430E0 5/16-18 x 1" HEX HEAD CAP SCREW 4

HDWE030010E0 5/16-18 HEX NUT 4

HDWE050020E0 5/16 FLATWASHER 8

*Replacement hardware is not compatible with supplied hardware

     WARNING: This product can expose you to Titanium Dioxide, 
which is known to the State of California to cause cancer.
For more information go to www.p65warnings.ca.gov.

E


